
KAREN HAWKINS COMBINES DRIVE AND THOROUGHNESS 
WITH MENTORING AND PEOPLE SKILLS
PAGE 36

With Heart
Leadership

PAGE 62

PAGE 42

How We Do It: 
Out with Microthrix 
in Pueblo, Colorado

Tech Talk: 
New life for old blowers

PAGE 44

tpomag.com
OCTOBER 2015

In My Words: 
Jackie Jarrell 

advocates for operators

Karen Hawkins 
Superintendent 

Fairborn, Ohio



Booth 3405



The heart of any biological process is the operation and performance of the final clarifiers and the 
Lakeside design is clearly superior. Our Spiraflo Clarifier’s peripheral-feed design provides the best hydraulic  
flow pattern and performs two to four times better hydraulically than centerfeed clarifiers. The Spiraflo  
[...]
“Bottled water is ridiculous,” says Ed St. Peter, the general manager of Kenosha 
(Wisconsin) Water Utility. That’s the message he’s hoping to spread through 
the utility’s Traveling Tap. Equipped with eight taps and a watering bowl for pets, 
the Traveling Tap is already making a splash. Take a look at how Kenosha is 
combining public education with refreshing water breaks through this snazzy 
marketing tool. 
Tpomag.com/featured



The Triton Screw Centrifugal Pump combines the benefits of Vaughan’s UNMATCHED 
RELIABILITY with the advantages of highly efficient, non-clog performance. Triton’s screw 
centrifugal impeller is ideal for handling thick sludges, large solids, shear sensitive fluids 
and delicate or highly abrasive material.

- Steep performance curves
- Heavy-duty power frames
- Expedite pumps and parts availability

See videos, drawings, and details at ChopperPumps.com or call 888.249.CHOP

Booth 2362

FREE INFO – SEE ADVERTISER INDEX

@tpomag.com

Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.““OVERHEARD ONLINE

“This program is one example of where 
the private sector has a solution and the 
public sector has an opportunity to put 
an emerging technology to use.”
The Power of Many: Can Biosolids Become a Regional Commodity?
Tpomag.com/featured

Join the Discussion
Facebook.com/TPOmag 
Twitter.com/TPOmag

Visit TPOmag.com and 
sign up for newsletters and  
alerts. You’ll get exclusive content 
delivered right to your inbox, 
and you’ll stay in the loop on 
topics important to you.

Emails & Alerts

HEAD OF THE CLASS

10 Tips for School Presentations
You’re standing in front of a room full of 10-year-olds, ready 
to give your educational presentation on wastewater. The 
kids are squirming … they’re staring at you. Don’t panic; 
you’ve got this. After all, you’ve read these great tips on 
classroom presentations from experienced public educator 
Jeff Kalmes. After giving hundreds of talks, he’s shared his 
best tips in this online exclusive. 
Tpomag.com/featured

RESCUE DOG

Three Woofs  
for Operators!
You never know what a day will bring. One 
minute you’re making rounds at your plant, 
and the next you’re lassoing an exhausted 
puppy from a treated wastewater basin. 
Well, maybe that doesn’t happen to every-
one, but it’s how things rolled at the City of 
Phoenix (Arizona) Water Service. Find out 
how a team of operators helped a pup find 
her forever home. 
Tpomag.com/featured

TRAVELING TAP

Better Than Bottled?
“Bottled water is ridiculous,” says Ed St. Peter, the general manager of Kenosha 
(Wisconsin) Water Utility. That’s the message he’s hoping to spread through 
the utility’s Traveling Tap. Equipped with eight taps and a watering bowl for pets, 
the Traveling Tap is already making a splash. Take a look at how Kenosha is 
combining public education with refreshing water breaks through this snazzy 
marketing tool. 
Tpomag.com/featured



12     TREATMENT PLANT OPERATOR

to Average
Allergic
AN ALABAMA WATER TREATMENT PLANT ACHIEVES EXCELLENCE 
DESPITE EXTREME TURBIDITY FLUCTUATIONS, DISINFECTION 
BYPRODUCT CHALLENGES AND A COMPLEX DISTRIBUTION SYSTEM

water: PLANT
top performer

STORY: Trude Witham
PHOTOGRAPHY: Meg McKinney

Shades Mountain plant senior superintendent  
Darin Roberson, left, and chief operator Wendell Cox.

BIGGER ISN’T ALWAYS BETTER, UNLESS YOU’RE THE 
Shades Mountain Water Treatment Plant.

This 80 mgd facility in Birmingham, the largest water plant in Alabama, 
has won numerous awards, including the 2014 Best Operated Plant from the 
Alabama/Mississippi Section AWWA. The operators’ experience and pas-
sion for the job are keys to the plant’s success.

“The professionals at Shades Mountain are allergic to average and not 
satisfied with good,” says Darryl Jones, assistant general manager of opera-
tions and technical services. “They are committed to greatness.”

Darin Roberson, senior plant superintendent, adds, “In this field you 
have to be passionate about the job, and our operators are.”

Recent upgrades and an optimization program have also played a role. 
An online total trihalomethane analyzer (Aqua Metrology Systems) added 
in 2012 allowed operators to reduce finished water TTHM levels by 30 per-
cent. The staff has also worked hard to meet a 20 percent turnover goal for 
the distribution system’s 28 storage tanks. This rate — which means the 
water completely turns over every five days — is crucial for keeping TTHMs 
in check.

A switch from lime oxide to liquid lime has improved operations by 
reducing the potential for sediment associated with quicklime from collect-
ing in the finished water clearwells. The plant also converted from chlorine 
gas to sodium hypochlorite disinfection, for public safety reasons.

The plant has been part of the U.S. EPA Area-Wide Optimization Pro-
gram (AWOP) since 1998 to limit the threat of microbiological contamina-
tion by reducing filtered water turbidity. “The turbidity goal is more stringent 
than the regulations,” says Wendell Cox, chief operator. “We try to keep tur-
bidity below 0.05 NTU 95 percent of the time. It’s a challenge because we 
have 46 filters and raw water turbidity that can change from 10 NTU to 400 
NTU in a few hours.” 

The brick and glassed doors of the sodium hypochlorite feed 
building reflect classic architecture.

‘‘The turbidity goal  

is more stringent  

than the regulations.  

We try to keep turbidity 

below 0.05 NTU 95 percent 

of the time.”
WENDELL COX



tpomag.com    October 2015   13

to Average
Allergic
AN ALABAMA WATER TREATMENT PLANT ACHIEVES EXCELLENCE 
DESPITE EXTREME TURBIDITY FLUCTUATIONS, DISINFECTION 
BYPRODUCT CHALLENGES AND A COMPLEX DISTRIBUTION SYSTEM

water: PLANT
top performer

STORY: Trude Witham
PHOTOGRAPHY: Meg McKinney

Shades Mountain plant senior superintendent  
Darin Roberson, left, and chief operator Wendell Cox.

BIGGER ISN’T ALWAYS BETTER, UNLESS YOU’RE THE 
Shades Mountain Water Treatment Plant.

This 80 mgd facility in Birmingham, the largest water plant in Alabama, 
has won numerous awards, including the 2014 Best Operated Plant from the 
Alabama/Mississippi Section AWWA. The operators’ experience and pas-
sion for the job are keys to the plant’s success.

“The professionals at Shades Mountain are allergic to average and not 
satisfied with good,” says Darryl Jones, assistant general manager of opera-
tions and technical services. “They are committed to greatness.”

Darin Roberson, senior plant superintendent, adds, “In this field you 
have to be passionate about the job, and our operators are.”

Recent upgrades and an optimization program have also played a role. 
An online total trihalomethane analyzer (Aqua Metrology Systems) added 
in 2012 allowed operators to reduce finished water TTHM levels by 30 per-
cent. The staff has also worked hard to meet a 20 percent turnover goal for 
the distribution system’s 28 storage tanks. This rate — which means the 
water completely turns over every five days — is crucial for keeping TTHMs 
in check.

A switch from lime oxide to liquid lime has improved operations by 
reducing the potential for sediment associated with quicklime from collect-
ing in the finished water clearwells. The plant also converted from chlorine 
gas to sodium hypochlorite disinfection, for public safety reasons.

The plant has been part of the U.S. EPA Area-Wide Optimization Pro-
gram (AWOP) since 1998 to limit the threat of microbiological contamina-
tion by reducing filtered water turbidity. “The turbidity goal is more stringent 
than the regulations,” says Wendell Cox, chief operator. “We try to keep tur-
bidity below 0.05 NTU 95 percent of the time. It’s a challenge because we 
have 46 filters and raw water turbidity that can change from 10 NTU to 400 
NTU in a few hours.” 

The brick and glassed doors of the sodium hypochlorite feed 
building reflect classic architecture.

‘‘The turbidity goal  

is more stringent  

than the regulations.  

We try to keep turbidity 

below 0.05 NTU 95 percent 

of the time.”
WENDELL COX



14     TREATMENT PLANT OPERATOR

over the ridge of Shades Mountain to the plant, where it undergoes pre-sed-
imentation, rapid mixing, flocculation, sedimentation with a 4.5-acre earthen-
bottom basin, and filtration with dual-media, high-rate filters.

Ferric sulfate is added as a coagulant. Primary disinfection and pH 
adjustment are completed downstream of the filtered water transfer station, 
just before the clearwells. A 2,126-foot-long by 12-foot-diameter inclined tun-
nel, built in 1888, houses the 36- by 42-inch water main that brings water 
from the plant to downtown Birmingham. Other service areas are supplied 
by the finished water pump station.

During summer, Lake Purdy supplements the water supply. The plant 
reduces pumpage during times of peak power demand to reduce electricity 
costs. The utility’s other plants provide water to various pressure gradients by 
way of automated pressure-reducing stations and various pump stations.

“The Shades Mountain and Western plants can assist each other in oper-
ating the West End booster station, which can be configured to pump to 
Shades Mountain or Western,” says Cox. “This can 
reduce pumpage of either plant by 14 mgd depend-
ing on the configuration.”

 
HIGHLY EXPERIENCED

A staff of 22, including 10 operators, keeps the 
plant running around the clock. Each eight-hour shift 
includes a lead operator and an operator I or trainee. 
Maintenance staff members work Monday through 
Friday. Two people are on call after hours and on 
weekends. Roberson, with the plant for 27 years, holds 
Grade 4 certification. Cox, also Grade 4 certified, has 
been with the plant for 24 years. Other staff mem-
bers include:

• Lead operators (Grade 4): John Gilreath, 31 
years; Dewayne Deramus, 28 years; and Jamie 
Urbanski, 10 years.

• Operators (Grade 4): Justin Morrow, five years; 
Christopher Gormley, two years; and Ronald 
Brock, two years.

• Trainees: Tommy McRae, Grade 4, one year; 
Jonathan Bittles, four years; and Annette 
Robertson, two years.

• Maintenance: Crew leader James Smith, Grade 
4, 18 years; supervisor Jarrod Shotts, Grade 4, 
11 years; workers Chris Ashmead, Andrew 
Smith, Nick Webb, Josh Templeton and Bill 
Hynes (Grade 4).

• Solids handlers: Michael Skinner, 41 years; 
LaTonya Black, four years; Richard Harless, 
two years; and Jonathan Pearson, one year.

Lead operators monitor and operate the distribu-
tion system, inspect and adjust process equipment, 
perform water-quality analyses, check turbidimeter 
accuracy, receive bulk chemical deliveries, and super-
vise the assistant operators. Assistants’ duties include 
calibrating and verifying lab equipment, collecting 
and analyzing water samples, collecting bacteriolog-
ical samples, and doing minor maintenance and 
housekeeping. 

A shadowing program helps trainees learn the 
ropes from experienced operators. New hires train 
on maintenance tasks like equipment oil changes and 
calibration and gravity filter maintenance, then train 
with an assistant operator on plant operation, and 
finally with a lead operator on the distribution system.

 
MEETING CHALLENGES

Shades Mountain operators face many challenges, 

from dealing with turbidity, alkalinity and conductivity fluctuations in source 
water to simultaneously monitoring the plant and distribution system and 
interfacing with operators at the other plants.

“The alkalinity and conductivity in Lake Purdy is much higher than in 
the Cahaba River and requires a higher dosage of ferric sulfate to treat the 

‘‘We produce 15,000 to 25,000 pounds of 

solids per day. Our team does an exceptional 

job in processing these and keeping the settled 

basin cleaned. They always step up and work 

extra hours when needed to complete the job.”
WENDELL COX

The optimization program has been successful: Shades Mountain received 
the Optimized Plant Award from the state Department of Environmental 
Management in 2011-13 and Best Operated Plant Award for 2013 and 2014 
from the Alabama Water and Pollution Control Association (AWPCA).

 
IMPROVING THE PLANT

The Shades Mountain facility is owned by the Birmingham Water Works 
Board (BWWB), the state’s largest water utility with four plants that serve 
some 650,000 customers. Shades Mountain provides just over half the total 
water produced and is interconnected in the distribution system with the 
Western (60 mgd), Putnam (24 mgd) and Carson (25.9 mgd) plants.

Built in 1888 as a settling plant, Shades Mountain has been upgraded 

many times to improve operations 
and meet regulations. In 2009, it 
added the sodium hypochlorite 
facility, which includes four 15,000- 
gallon storage tanks, a 2,000-gallon 
day tank and four pumps (Watson-
Marlow Fluid Technology Group). 
The system can switch feed points 
for flexibility. The climate-controlled 
building is designed for future on-
site generation and enhances safety 
for nearby schools, hospitals and malls.

Another project, completed in 
2012, includes two 6-million-gallon 
finished water storage tanks, a new 
pump building with horizontal split 
pumps (Pentair - Fairbanks Nijhuis), 
electrical upgrades, a new transfer 
pump station, a Cal~Flo liquid lime feed system (Burnett) and new chemi-
cal injection points. “The new lime system is more efficient than the old one,” 
says Roberson. “It allows operators to better control the pH and reduce dis-
infection byproducts. It also requires less maintenance.”

Today, on a 50-acre site, the plant treats an average of 50 to 60 mgd and 
nearly 80 mgd in the summer. Source water from the Cahaba River is pumped 

Shades Mountain Water Treatment Plant, 
Birmingham, Alabama
BUILT: | 1888
POPULATION SERVED: | 338,000
SERVICE AREA: | Downtown Birmingham, Mountain Brook, Homewood,
 Hoover, Inverness, Moody and North Shelby County
SOURCE WATER: | Cahaba River (also Lake Purdy in summer)
TREATMENT PROCESS: | Conventional
DISTRIBUTION: | 3,250 miles of pipeline
SYSTEM STORAGE: | 44.8 million gallons
KEY CHALLENGE: | Keeping TTHMs in check, meeting storage tank 
 turnover goal
WEBSITE: | www.bwwb.org
GPS COORDINATES: | Latitude: 33°28’6.65”N; longitude: 86°45’38.84”W

ABOVE: Andrew Smith records the 
online readings for chlorine and 
turbidity (CL-17 chlorine analyzers, 
1720e turbidimeter and sc200 
controller by Hach Company).  
RIGHT: Lab testing includes checking 
for chlorine residual.



tpomag.com    October 2015   15

over the ridge of Shades Mountain to the plant, where it undergoes pre-sed-
imentation, rapid mixing, flocculation, sedimentation with a 4.5-acre earthen-
bottom basin, and filtration with dual-media, high-rate filters.

Ferric sulfate is added as a coagulant. Primary disinfection and pH 
adjustment are completed downstream of the filtered water transfer station, 
just before the clearwells. A 2,126-foot-long by 12-foot-diameter inclined tun-
nel, built in 1888, houses the 36- by 42-inch water main that brings water 
from the plant to downtown Birmingham. Other service areas are supplied 
by the finished water pump station.

During summer, Lake Purdy supplements the water supply. The plant 
reduces pumpage during times of peak power demand to reduce electricity 
costs. The utility’s other plants provide water to various pressure gradients by 
way of automated pressure-reducing stations and various pump stations.

“The Shades Mountain and Western plants can assist each other in oper-
ating the West End booster station, which can be configured to pump to 
Shades Mountain or Western,” says Cox. “This can 
reduce pumpage of either plant by 14 mgd depend-
ing on the configuration.”

 
HIGHLY EXPERIENCED

A staff of 22, including 10 operators, keeps the 
plant running around the clock. Each eight-hour shift 
includes a lead operator and an operator I or trainee. 
Maintenance staff members work Monday through 
Friday. Two people are on call after hours and on 